
 

 

 

EVALUATING PHOTOLYSIS AND SORPTION OF ANTIBIOTICS IN BOTH 
LABORATORY AND ENVIRONMENTAL SETTINGS 

 

 
Katherine M. Stauffenberg 

 

 
A thesis submitted to the faculty of the University of North Carolina at Chapel Hill in partial 

fulfillment of the requirements for the degree of Master of Science in the Department of 
Environmental Sciences and Engineering, School of Public Health 

 
 

Chapel Hill 
 2007 

 

Approved by: 

 

 
Dr. Howard S. Weinberg, Advisor 

 
 

Dr. Michael D. Aitken, Reader 

 
 

Dr. Stephen C. Whalen, Reader 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

© 2007 
Katherine M. Stauffenberg 
ALL RIGHTS RESERVED 

 ii



 

 

 

ABSTRACT 
[...]
typically revolved around solvent extraction techniques such as sonication, mechanical 

shaking, microwave extraction, and accelerated/automated solvent extraction (ASE) 

(Jacobsen, Halling-Sorensen et al., 2004).  ASE has been found to be the most efficient 

tool for pharmaceutical extraction.  

Multiple antibiotic structures comprise a nonpolar core with polar functional groups. 

Extraction with very polar and nonpolar solvents yields poor results (Holten Lutzhoft, 

Vaes et al., 2000).  Thiele-Bruhn (2003) recommended the use of weakly acidic buffers in 

combination with organic solvents.  Calcium chloride solutions were not recommended to 

extract mobile, nonadsorbed fractions of antibiotics from the soil because tetracyclines 

form insoluble complexes with the calcium (Wessels, Ford et al., 1998). 

Limits of detection (LOD, S/N = 3) for soil extraction methods include 0.6-5.6 ng/g for 

oxytetracycline and 0.9-2.9 ng/g sulfadiazine (Jacobsen, Halling-Sorensen et al., 2004). 

Limits of quantitation (LOQ, S/N = 10) have been reported as 3-41 ng/g for sulfonamides, 

macrolides and trimethoprim from sewage sludge water/methanol (1:1, v/v).  LODs 

ranging from 40-80 ng/g and LOQs of 150-250 ng/g have been reported for quinolones and 

fluoroquinolones (Turiel, Martin-Esteban et al., 2006).  These methods either use ASE or 

microwave extraction.  The advantages of ASE include minimal solvent usage, automation 



19 

which enables simultaneous extraction for a high number of samples, and high pressure 

and temperature, which enhances solubility and mass transfer of target analytes (Gobel, 

Thomsen et al., 2005b).  A simple and reliable method for multiple antibiotic class 

extraction was needed that did not require the use of either ASE or microwave-assisted 

extraction methods, which were unavailable. 

 

1.8  Public Health Related Issues 
 

  Essential antibiotics are becoming less effective against bacterial infections. 

Overprescription, misuse, and improper dosing have created environments where selective 

pressure for resistance has occurred (Levy, 1998).  Hospitals provide optimal conditions 

for resistance with the close proximity of pathogens and antibiotics.  Indications of 

increased bacterial resistance in hospital and pharmaceutical plant waste have been 

reported (Guardabassi, Petersen et al., 1998; Goni-Urriza, Capdepuy et al., 2000). 

Confined animal feeding operations (CAFOs) provide continous subtherapeutic exposure 

of antibiotics in livestock, 25-75% of which passes through the animal unmetabolized and 

can persist in the soil after land application of the manure (Chee-Sanford, Aminov et al., 

2001).  These agricultural sources of antibiotics have been correlated with increased 

resistance and as sources of resistant genes (Witte, 1998; Chee-Sanford, Aminov et al., 

2001).  Prominent examples of resistant strains include vancomycin-resistant enterococci, 

methicillin-resistant Staphylococcus aureus and multiresistant pseudomonads (Kummerer, 

2004).  Drug resistance infections increase a patient’s risk of death.  

There is concern regarding resistance propagation via mobile genetic elements, such as 

transposons and conjugated plasmids that transfer resistance genes to other bacteria 

(Ohlsen, Ternes et al., 2003).  Antibiotic resistance plasmids isolated from both clinical 

and environmental (including sewage) bacteria have shown that the plasmids serve as 

vectors for horizontal mobility of encoded genes (Kummerer, 2002).  Schulter, Heuer et al. 

(2003) isolated the nucleotide sequence of the IncP-1β antibiotic resistance plasmid (pB10) 

from wastewater treatment plants in Germany.  The pB-10 gene load specifically mediates 

resistance against amoxicillin, streptomycin, sulfonamides and tetracyclines.  The IncP-1β 

appeared to undergo recombination in the environment, which could facilitate greater 



20 

bacterial adaptability (Schluter, Heuer et al., 2003).  Ohlsen, Ternes et al. (2004) reported 

that while plasmid transfer of Staphylococcus aureus occurred in a bioreactor containing 

dewatered sludge and liquid sewage, the low levels of antibiotics present were not 

sufficient to increase resistance plasmid transfers. 

Aquaculture is a source of sufficiently high sediment concentration of antibiotics 

(Chelossi, Vezzulli et al., 2003; Thiele-Bruhn, 2003; Le, Munekage et al., 2005). 

Sulfamethoxazole and trimethoprim resistant Bacillus and Vibrio were isolated from 

Vietnamese shrimp farms (Le, Munekage et al., 2005).  Bacillus strains producing 

antimicrobial compounds were extracted in the Mediterranean not only from fish farm 

sediments, but from the surrounding areas as well.  This finding indicated a widespread 

migration effect (Chelossi, Vezzulli et al., 2003).  

Toxicity is another concern.  Accumulation of antibiotics in soils may significantly 

reduce soil bacteria populations by exerting temporary selective pressure on soil 

microorganisms (Thiele-Bruhn and Beck, 2005).  On the other hand, it was estimated that 

there was low probability of toxic effects on aquatic life from the low ng/L levels of 

antibiotics in streams (Golet, Alder et al., 2002).  While acute toxicity associated with 

antibiotics is associated with mg/L levels, the effects of chronic low doses at 

environmental levels are unknown.  

 

1.9   Research Overview 

To understand the natural fate of antibiotics once they are released into streams from 

point sources, a reactor was created to simulate a controlled stream environment.  This 

reactor, equipped with recirculating water and baffles to distribute the flow, was placed 

under lamps with ultraviolet-A, ultraviolet-B, and visible light output to simulate natural 

sunlight.  Characterized soils and sediments were added to the reactor; target antibiotics 

were added into the aqueous phase, and rates of photolysis that were a function of varying 

water quality were measured.  In addition, the fate of antibiotics released from a WWTP 

partially fed by hospital waste was studied after evolving quality assured analytical 

methodologies for the compounds in the aquatic and sediment columns.  

 



21 

 

 

 

CHAPTER 2 

 MATERIALS AND METHODS 

2.1  Materials 

All chemicals were obtained from commercial sources and were used without further 

purification.  Acetonitrile (Optima), methanol (HPLC, GC Resolv), concentrated sulfuric 

acid, and ferric sulfate were purchased from Fisher Scientific (Pittsburgh, PA).  Formic 

acid (99%), p-nitracetophenone (97%), 1,10-phenanthroline (99%), aniline (98%), and 

sulfanilic acid (99%) were purchased from Acros Organic (Morris Plains, NJ). 

Sulfamethoxazole (95-99%) and ciprofloxacin hydrochloride were purchased from MP 

Biomedicals (Aurora, Ohio).  Levofloxacin (98%) and tetracycline hydrochloride (95%) 

were purchased from Fluka Biochemika (St. Louis, MO).  Sulfanilamide was obtained 

from Kodak (Rochester, NY).  Citric acid monohydrate was purchased from Sigma-

Aldrich (St. Louis, MO).  Potassium acetate, potassium oxalate (99%), isoamyl alcohol, 

pyridine (99.9%), dimethyldichlorosilane, toluene, methanol (ACS grade; for rinsing 

glassware), and disodium ethylenediamine tetraacetate (Na2EDTA, ACS grade) were 

purchased from Mallinkrodt Chemicals (Paris, Kentucky).  Simatone standard solutions 

(100µg/mL in methanol) were obtained from Accustandard (New Haven, CT).  Solutions 

of 13C6-sulfamethoxazole (100µg/mL in acetonitrile), 13C3-ciprofloxacin (100µg/mL in 

methanol) and 13C6-sulfamethazine (88µg/mL in methanol) were obtained from Cambridge 

Isotope Laboratories (Andover, MA).  Laboratory grade water (LGW) was obtained from a 

water purification system, leased from Pure Water Solutions (Hillsborough, NC), 

containing activated carbon resin, mixed bed ion exchange resins, and a 0.2µm filter.  The 

18 Mohm water contained less than 0.2ppm total organic carbon. 

For solid phase extraction (SPE), Oasis HLB cartridges (200 mg, 6 cc, hydrophilic 

lipophilic balance resin [copolymer poly(divinylbenzene)-co-N-vinylpyrrolidone]) were 

purchased from Waters Inc. (Milford, MA); Strata-X (200 mg, 6 cc, mixed bed resin, under 

dsimmons
Rectangle



22 

patent) and SAX cartridges (500 mg, 3cc, strong anion exchange, under patent) were 

purchased from Phenomenex (Torrence, CA).   

 

2.2  Glassware Cleaning Procedure 

Glassware was detergent washed, soaked in a 10% nitric acid bath, rinsed three times 

with chloraminated tap water, and three times with LGW, and then placed in a drying oven 

at 110oC.  Volumetric glassware and polypropylene bottles (Nalgene, Rochester, NY) were 

rinsed with methanol and air dried at room temperature. 

 

2.3  Autosampler Vial Deactivation 

Analyte loss to glassware by sorption from solvent was minimized by silanizing the gas 

chromatography vials (Lab Supply Distributors, Mt Laurel, NJ) with 5% 

dimethyldichlorsilane in toluene for 24 hrs before thoroughly rinsing with toluene and 

methanol to remove residual silanizing agent, then rinsing with LGW and drying with 

methanol before use. 

 

2.4  Standards 

Stock solutions were prepared from the neat standards in either methanol (HPLC or GC 

Resolv grade) or acidic methanol (0.1% formic acid in methanol (HPLC or GC Resolv 

grade) at 500-2000 mg/L concentrations and stored at 4oC for up to 3 months.  Working 

solutions were prepared fresh each time as needed. 

 

2.5  Sampling Site 

A wastewater plant (WWTP) was chosen that serviced a large town (population 

50,000) that included a full service hospital, university, and multiple residential nursing 

homes.  The full treatment process at the plant included preliminary screening, primary and 

secondary sedimentation, activated sludge, nutrient removal, and chlorination.  The plant 

has a maximum daily flow of 12 million gallons per day (MGD), but typical releases 

ranged from 8-9 MGD.  The average chlorine dose was approximately 3 mg/L.  As of 

January 2006, the plant replaced the chlorination process with UV treatment (low pressure 



23 

mercury lamps).  Other self reported parameters were as follows:  typical ammonia release 

values were in the range of 0.3-4 mg/L NH4
+-N; phosphorus 0.4-0.6mg/L; and total 

suspended solids 7-30 mg/L. Three sampling sites chosen for this study were collected 

upstream of the WWTP discharge, at the point of effluent discharge, and downstream of 

discharge as shown in Figure 2.1.  The figure is a global positioning system (gps) map 

illustrating sampling points in relation to the WWTP and United States Geological Survey 

(USGS) stream gauge 02097517.  Sampling points were marked with a Garmin (Olathe, 

KS) eTrex Legend personal navigator (accuracy ranges from 4-40 ft).  The upstream was 

located  343 m from the point of effluent discharge and was minimally affected by 
agricultural non-point sources.  The downstream sampling site was located 725 m from the 

effluent discharge.  Effluent was taken directly from the plant discharge.  Sediment 

effluent samples were collected approximately 1m from the point of plant discharge with 

flow rates ranging from 1-4 MGD, but mostly unaffected by the upstream dilution.  The 

plant effluent feeds into Morgan Creek, accounting for 70-90% of downstream flow 

depending on the seasonal conditions.  

 



24 

Figure 2.1:  GPS marking the points in relation to the WWTP and United States  
Geological Survey (USGS) stream gauge 02097517.  
 

 

 

2.6  Surface Water Extraction 

The surface water extraction method was developed by Ye (2005) with only minor 

adjustments made as follows:  The surface water extraction volume was changed from  

250 mL to 230 mL because the target antibiotic concentrations were high enough to be 

detected even with an 8% sample volume loss; thus it was possible to add the sample 

water, antibiotic and surrogate spikes, the EDTA and formic acid solutions into a 250mL 

amber bottle without spilling; 13C-labeled sulfamethoxazole and ciprofloxacin were used 

as surrogates; a 2% formic acid solution was used to acidify the samples; and LGW was 

used to rinse the bottles and sample lines before the cartridges were dried. 

 

 



25 

2.6.1  Sample Collection and Storage 

The WTTP effluent, plus the upstream and downstream Morgan Creek water were 

collected in acid washed 1 L and 4 L amber borosilicate glass bottles and stored at 4oC in 

the dark. 

 

2.6.2  Sample Preparation 

Aqueous samples were passed through a 0.7 µm glass fiber filter (Millipore, Billerica, 

MA), followed by  a 0.45 µm nylon filter (Pall Corp, Ann Arbor, MI ) to obtain at least 2 L 

of filtrate.  The filtered water was divided into 230 mL portions and poured into  

250 mL amber bottles.  After the samples were bottled, each filtrate portion was spiked 

with a 13C-labeled surrogate (13C6-sulfamethazine or a combination of both 13C6-

sulfamethoxazole  and 13C3-ciprofloxacin at concentrations of 88 ng/L).  Samples 

designated for standard addition were then spiked with the target antibiotics.  Na2EDTA (2 

mL of a 2.5 g/L stock solution) was added to the solution, then adjusted to pH 6 by the 

addition of a 2% formic acid solution.  The mixture was then solid-phase extracted through 

either HLB or Strata-X cartridges connected to a to a 24-port vacuum manifold (Fisher, 

Pittsburg, PA).  Prior to extraction, the HLB or Strata-X cartridges were conditioned with 

6mL of methanol (HPLC grade), followed by 6 mL of LGW.  Flow through the solid phase 

was maintained at 5 mL/min or less.  After the entire sample volume of surface water 

passed through the cartridge but before drying out, the sample bottles were rinsed three 

times with 10 mL of LGW and these rinses added to the cartridge.  The SPE columns were 

dried for 1hr under maximum vacuum (- 20” Hg), after which the analytes were then 

eluted from the resin with two 4 mL rinses of acidic methanol (0.1% formic acid in 

methanol (GC Resolv grade) into 13 mL conical glass test tubes.  The extracts were blown 

down to approximately 20 µL under a gentle stream of UHP nitrogen (National Welders 

Supply Welders Co, Charlotte, NC) at 45oC using a Pierce Reacti-Vap Model 18780 

(Rockford, IL).  The 20 µL blow down volume was approximated by comparison with 

13mL glass conical test tubes containing measured volumes of 10, 20, 30 and 40 µL of 

water using a 50 µL Digital Microdispenser.  The extracts were reconstituted to 250 µL 

with 0.1% formic acid and spiked with 10 µL of a 1.25 mg/L simatone in methanol (Fisher, 



26 

HPLC grade) solution and mixed using a Thermolyne Maxi-Mix vortexer (Dubuque, IO) 

for 30 sec.  The precise extract volumes were measured with a 500 µL gas-tight Teflon 

luer-lock syringe (Hamilton, Reno, NV), then pushed through 0.45 µm cellulose syringe 

filters (Lab Supply Distributors, Mt Laurel, NJ) into 250 µL glass inserts placed inside 

2mL amber autosampler vials.  The vials were capped with polypropylene screw thread 

closures containing rubber/Teflon, polytetrafluoroethylene (PTFE) septa (Lab Supply 

Distributors, Mt Laurel, NJ), prior to storage at 4oC, until analysis.  Maximum holding 

time was one week. 

 

2.7  Sediment Extraction  

The sediment extraction method was developed using a combination of methods 

(Jacobsen et al., 2004;Ye 2005) with adjustments. 

 

2.7.1  Sample Collection and Storage 

Morgan Creek sediment was collected in acid-washed high density polypropylene 

bottles (Nalgene, Rochester, NY).  Samples were brought back to the laboratory for 

immediate water removal and storage in the dark at 22oC, once dried.  The wet sediments 

were transferred into a Büchner filter apparatus, containing an LGW prewetted 0.7 µm 

glass fiber filter (Millipore, Billerica, MA), covered with aluminum foil (Harris Teeter, 

Mathews, NC) and allowed to dry under vacuum for 24 hrs.  

 

2.7.2  Sample Preparation 